0.014.4949.4_10_A

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: 0.014.4949.4/10
SEAT-COMPONENTS

Fig. P/n QTY Name

1 0.900.0297.4 1 backrest

2 0.900.0297.5 1 cushion

5 0.010.3074.0 1 handle

6 0.900.0298.6 1 armrest sx/lh/li
8 0.900.0298.2 1 lever

9 0.900.1533.1 1 bearing dx/rh/re
10 0.900.1533.2 1 plate

11 0.900.1533.3 1 small plate

12 0.010.3070.0 1 plate

13 0.900.1533.3 1 small plate

14 0.010.3071.2 1 lever

15 0.900.1533.4 1 plate

16 0.900.1533.5 1 plate

17 0.010.3069.1 1 console

18 0.010.3069.0 1 hood

19 0.900.1533.6 1 small plate

20 0.900.1533.7 1 plate

22 0.900.1533.8 1 magnet

23 0.010.3905.1 1 plate

24 0.900.1533.9 1 electric cable
25 0.900.1534.0 1 body

26 0.900.0371.4 1 seat guide

27 0.900.1534.1 1 sub-assy parts
28 0.900.1534.2 1 plate

36 0.900.0298.1 1 accessories

37 0.900.1534.3 1 compressor

43 0.900.1534.4 1 bearing sx/Ih/li
45 0.900.0298.3 1 lever

47 0.900.0298.4 1 cover dx/rh/re
48 0.900.0297.7 1 cover sx/Ih/1i
49 0.900.1534.5 1 backrest

50 0.900.0298.7 1 armrest dx/rh/re
61 0.900.1420.2 1 net mesh

1/1



AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: 0.014.4949.4/10
SEAT-COMPONENTS

Fig. P/n QTY Name

1 0.900.1535.1 1 seat springs

2 0.900.1534.7 1 controls assembly
3 0.900.1534.8 1 plate

4 0.900.1534.9 1 electric cable

5 0.900.1535.0 1 shock absorber

7 0.900.1534.6 1 cover

8 0.900.1535.2 1 plate

9 0.900.1535.3 1 bellows

10 0.900.1535.4 1 compressor

11 0.900.1535.5 1 tyre

12 0.900.1535.6 1 body

13 0.900.1535.7 1 body

14 0.900.1535.8 1 rod

15 0.010.3078.0 1 knob

18 0.900.1535.9 1 electric cable

20 0.900.1536.0 1 tube

21 0.900.1536.1 1 rod

22 0.900.1536.2 1 rod

24 04418262 1 knob

25 0.900.1536.3 1 controls assembly
26 0.900.1536.4 1 shock absorber
27 0.900.1536.5 1 body

29 0.000.0000.1 cannot be supplied

0.014.4949.4_10_B



0.014.4949.4 20_A

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: 0.014.4949.4/20
SEAT-COMPONENTS

Fig. P/n QTY Name

2 0.900.1534.7 1 controls assembly
3 0.900.1534.8 1 plate

4 0.900.1534.9 1 electric cable

5 0.900.1535.0 1 shock absorber

7 0.900.1535.1 1 seat springs

8 0.900.1535.2 1 plate

9 0.900.1535.3 1 bellows

10 0.900.1535.4 1 compressor

11 0.900.1535.5 1 tyre

12 0.900.1535.6 1 body

13 0.900.1535.7 1 body

14 0.900.1535.8 1 rod

15 0.010.3078.0 1 knob

16 0.010.3526.1 1 grip

17 0.010.2272.2 1 lever

18 0.900.1535.9 1 electric cable

20 0.900.1536.0 1 tube

21 0.900.1536.1 1 rod

22 0.900.1536.2 1 rod

24 0.010.2077.2 1 knob

25 0.900.1536.3 1 controls assembly
26 0.900.1536.4 2 shock absorber
27 0.900.1536.5 1 body

100 0.900.1534.6 1 cover

1/1



0.014.4949.4_20_B

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: 0.014.4949.4/20
SEAT-COMPONENTS

Fig. P/n QTY Name

1 0.900.2075.2 1 backrest

2 0.900.2075.3 1 bearing

5 0.010.3074.0 1 handle

6 0.900.0298.6 1 armrest sx/lh/li
8 0.900.0298.2 1 lever

9 0.900.1533.1 1 bearing dx/rh/re
10 0.900.1533.2 1 plate

11 0.900.1623.1 1 plate

12 0.010.3070.0 1 plate

13 0.900.1533.3 1 small plate

14 0.010.3071.2 1 lever

15 0.900.1533.4 1 plate

16 0.900.1533.5 1 plate

17 0.010.3069.1 1 console

18 0.010.3069.0 1 hood

19 0.900.1533.6 1 small plate

20 0.900.1533.7 1 plate

22 0.900.1623.2 1 sensor

23 0.010.3905.1 1 plate

24 0.900.1533.9 1 electric cable
25 0.900.1534.0 1 body

26 0.900.0371.4 1 seat guide

27 0.900.1534.1 1 sub-assy parts
28 0.900.1534.2 1 plate

36 0.900.0298.1 1 accessories

37 0.900.1534.3 1 compressor

43 0.900.1534.4 1 bearing sx/Ih/li
45 0.900.0298.3 1 lever

47 0.900.0298.4 1 cover dx/rh/re
48 0.900.0297.7 1 cover sx/Ih/1i
49 0.900.1534.5 1 backrest

50 0.900.0298.7 1 armrest dx/rh/re
61 0.900.1420.2 1 net mesh

1/1



9_B1886_10_0-A-002

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: G0.09.0 (2)
HEATING

Fig. P/n QTY Name

Notes:

[AGROTRON K 610 > ZKDT670200TD10001]

1 0.013.2170.4/30 1 heating unit ( -> 10200 )

2 2.1310.004.2 8 flat washer 8.4x17

3 2.0330.509.2 8 screw m 8 x 30

4 0.016.0730.4/10 1 controls assembly ( -> 10200 )

1/1



9_B1886_20_0-A-002

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: G0.09.1 (2)
MANUAL CLIMATE CONTROL SYSTEM

Fig. P/n QTY Name

Notes:

[AGROTRON K 610 > ZKDT670200TD10001]

1 0.013.5753.4/30 1 air-conditioning sys. ( = 10001 )
2 0.016.0723.4/10 1 control device ( -> 10001 )

5 2.1312.004.2 8 washer 8x24x2

6 2.0330.509.2 8 screw m 8 x 30

1/1



9_L4086_22_0-A-001

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB Ref: G0.09.2 (1)
PIPING - HEATING

Fig. P/n QTY Name

Notes:

[AGROTRON K 610 > ZKDT670200TD10001]

1 0.015.7963.0 1 tube

2 0.015.7972.0/10 1 tube

3 0.015.8299.3 1 bracket

4 04454572.2 1 terminal

5 2.0114.207.2 1 screw m 8 p.1.25 x 20
6 2.0114.213.2 1 screw m 8 x 35

7 2.1310.004.2 1 flat washer 8.4x17

1/1



9_L3886_22_0-A-002

AGROTRON K 610 -> ZKDT670200TD10001

Section: GO - BODYWORK - CAB
VENTILATION - AIR CONDITIONING

Ref: G0.09.5 (2)

Fig. P/n QTY Name

Notes:
[AGROTRON K 610 -> ZKDT670200TD10001] 10001 <-

1 0.015.4222.4/20 1 filter R 134a

2 0.015.1048.4/10 1 condenser

3 0.015.6222.4/10 1 tube

6 2.6852.203.0 6 clamp 292 x 4.8

19 2.0114.205.2 2 screw m 8 p.1.25x 16
21 0.014.3262.4/30 1 tube

31 2.0129.065.0 5 screw m 6 X 14

34 0.015.4226.0/20 1 spacer

41 2.0312.208.2 1 screw m 8 p.1.25 x 25
49 0.015.7147.0/10 1 bracket

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/deutz-fahr-agrotron-k-610-tier-3-tractor-parts-catalogue-manual-instant-download-sn-zkdt670200td10001-and-up/



